THE USE OF CULTURE FLUORESCENCE MONITORING FOR THE
CONTROL AND OPTIMIZATION OF BIOLOGICAL NUTRIENT
REMOVAL FROM WASTEWATER

by
TERRANCE J. MAH

B.Sc., University of British Columbia, 1989
M.Sc., University of British Columbia, 1991

A THESIS SUBMITTED IN PARTIAL FULFILLMENT OF
THE REQUIREMENTS FOR THE DEGREE OF
PHILOSOPHIAE DOCTOR (Ph.D.)
in
THE FACULTY OF GRADUATE STUDIES
(Department of Civil Engineering)

We accept this thesis as gonforming
to the required standard

THE UNIVERSITY OF BRITISH COLUMBIA
May, 1995

®Terrance J. Mah, 1995



in presenting this thesis in partial fulfilment of the requirements for an advanced
degree at the University of British Columbia, | agree that the Library shall make it
[...]
variability of effluent quality due to the complex interaction of the mixture of various types
of organisms that must be cultivated to achieve the combined reduction of biochemical oxygen
demand (BOD), nitrogen, and phosphorus characteristic of these systems. As criteria for
point source phosphorus discharges from municipal wastewaters become increasingly
stringent, it will become more important to reduce the diurnal and weekly excursions that
occur in effluent phosphorus concentrations due to changes in hydraulic and nutrient loading.
The only way to achieve such reductions is by control and optimization of process performance
through feedback regulation of dissolved oxygen (DO) concentrations, process carbon loading,
and recycle flows. Traditionally, attempts to control and optimize BNR process performance
have been limited by control technologies that rely on indirect indicators of the biological
activity directly responsible for nutrient removal. Although concentrations of soluble chemical
species can provide useful information, the acquisition, analysis, and interpretation of the
data are time consuming and do not provide direct or predictive information that allows
timely control actions to be made. The development of equipment for the automated analysis
of soluble chemical species like phosphate, nitrate, and ammonia has decreased the time
associated with the acquisition and analysis of these chemical species, but the information
provided by this equipment still only provides an indirect indication of the biological activity
fundamental to the process. While the development of on-line monitoring systems like those
for the regulation of dissolved oxygen levels and cycle times in batch or alternating aerobic-
anoxic processes have shown some promise for real time control (Charpentier et al., 1989;

Jenkins and Mavinic, 1989; Koch and Oldham, 1985; Lotter and Pitman, 1993; Sasaki et al.,

23



1993; Thornberg et al., 1993; Wareham et al.,, 1993, 1994), monitoring changes in bulk
solution pH, oxidation-reduction potential, or dissolved oxygen still only provides an indirect
measurement of biological activity. Because these systems rely on the measurement of bulk
solution parameters, it is not always possible to differentiate between changes resulting from
true variation in biological activity and changes due to variation in the chemical characteristics
of the influent or mixed liquor. Control strategies that can incorporate continuous and direct
determination of biological activity under dynamic hydraulic and nutrient conditions will be
much more likely to succeed in the regulation and optimization of BNR process performance
than those strategies that rely on indirect measures of biological activity, like changes in the
characteristics of the bulk liquid, that may not always provide a true indication of biological

activity.

Considering the facts of the leading biochemical models, it is postulated that changes
in the levels and patterns of specific metabolism in the BNR sludge biomass, namely anaerobic
VFA consumption and PHA storage, will be directly reflected in changes in measured culture
fluorescence related to changes in the net NADH/NAD™* equilibrium. It is also postulated
that these changes can be correlated to specific changes in the character of the biological
mass (e.g. PHA levels, aerobic phosphate removal capacity) and/or key process parameters
(anaerobic phosphate release, soluble phosphate inventory). Furthermore, these changes
will impact on the efficiency and consistency of nutrient removal, and the different patterns
of measured fluorescence and biological activity should correspond to different process

efliciencies.

For example, metabolism of volatile fatty acids and polyhydroxyalkanoates (PHA)
are key parameters expected to impact both the cellular NADH dynamics and process
performance. The direct consumption of NADH in the formation of PHA from VFA (Figure

2.2) is expected to rapidly decrease steady state NADH levels and thus the related measured

24



fluorescence. Specifically, it is predicted that as VFA consumption and PHA storage increase,
the steady state equilibrium level of NADH and its related fluorescence will decrease.
Furthermore, since it is predicted that the availability of PHA impacts downstream phosphate
removal, changes in VFA and PHA metabolism can affect aerobic phosphate removal capacity
and overall effluent phosphate quality. Documenting and correlating the different patterns of
fluorescence with the differences in anaerobic VFA and PHA metabolism and their effect on
anaerobic phosphate release and aerobic phosphate removal, it should be possible to predict

changes in process performance directly from fluorescence data.

Definition of the relationships between various patterns of measured fluorescence,
specific biological activities (e.g. VFA consumption, PHA synthesis, phosphate release), and
process performance will provide information to control these metabolic reactions fundamental
to the process, and lead to the development of real time optimization strategies. Furthermore,
the ability to directly recognize and control patterns of metabolism will provide greater
confidence in formulating design and operating strategies to maintain more optimal and

consistent process performance.

3.2. Objectives and Approach

The principal objectives of this research were to; 1) test the use of continuous, “real
time” monitoring of fluorescence, related to intracellular NADH, as an indicator of changes
in biological activity, and 2) evaluate the usefulness of “real time” fluorescence monitoring
as a tool for the development of novel on-line control and optimization strategies designed

to improve BNR process performance.

The experimental testing involved extensive pilot scale testing as well as field studies

at full scale BNR plants. Testing involved the intensive monitoring of a number of key

25



variables under fluctuating and constant carbon (VFA) loading conditions during the
hydraulically balanced operation of the pilot plant, and monitoring routinely operating full
scale plants. The process monitoring included continuous fluorescence measurements and
periodic determination of intracellular polyhydroxyalkanoates (PHA), phosphorus content
of the sludge biomass, mixed liquor suspended solids concentrations, and soluble volatile
fatty acid, ammonia, nitrate, and phosphate concentrations throughout the various process
zones. Analysis included comparing changes in the key parameters and process performance
with changes in measured fluorescence to determine the existence of any consistent patterns
that would allow changes in the character of the process or its performance to be predicted
from fluorescence data. Once specific patterns were identified from the pilot scale testing,
these patterns were compared with the patterns obtained from full scale BNR plants. The
potential of the patterns was then considered for application in process control and optimization
strategies. A fluorescence based control strategy was developed and used to demonstrate

the capabilities of culture fluorescence monitoring at a full scale BNR plant.

26



4. MATERIALS AND METHODS

4.1. Biological Nutrient Removal Treatment Plants Studied

Experiments were conducted at a number of biological nutrient removal facilities
treating municipal wastewater. General descriptions of each of the plants studied are provided

below.

4.1.1. FGR-SGR pilot plant

The majority of experiments were conducted at a pilot scale FGR-SGR (fixed growth
reactor-suspended growth reactor) process operated to achieve biological nutrient removal.
Owned and operated by British Columbia Research Inc., the plant is located on the University
of British Columbia campus and treats domestic wastewater collected from residential
complexes. The entire process consists of two parallel trains housed in a large trailer. The
process configuration of one train of the FGR-SGR pilot plant is presented in Figure 4.1.
Influent flow is constant at 4.8 L/min and comes from two large stirred storage tanks that are
filled twice daily from a municipal sewage collection system. The total process liquid volume,
excluding the fixed growth reactor (trickling filter) collection basins is 1950 L, with the
anaerobic, anoxic, and reaeration basins accounting for 380 L, 630 L, and 940 L, respectively.
To achieve enhanced VFA production, primary sludge is pumped to a mixed fermenter.
Fermenter operation provides for partial clarification of the fermenter sludge, and recirculation
of the partially clarified VFA-rich fermentate to the primary influent. A more thorough

description of the pilot process is provided by Gibb et al. (1993).

During pilot plant experimentation, plant performance was evaluated under constant

and variable VFA load conditions. Because of the presence of the storage tanks, fermenter

27



ANAEROBIC ANOXIC . AEROBIC

ST frer iy gy
O \5 O

> -
WASTE SLUDGE

Figure 4.1.  Schematic of the pilot scale FGR-SGR process. (Gibb et al., 1993).

VFA production, and constant hydraulic load, the nutrient load to the plant was reasonably
constant unless operator adjustments were made. Conditions of variable nutrient loading
were achieved by regulating the fermenter feed rate to control fermentate addition to the
primary influent. Alternately, typical VFA load variations were simulated by the controlled
addition of a sodium acetate solution (Sigma Chemical Co., St. Louis, MO.) using a computer
controlled peristaltic pump (Model 420-C Dual Channel Peristaltic Pump, BioChem
Technology Inc., King of Prussiz, PA.). The pump was operated such that the pumping rate
of a freshly prepared stock solution of sodium acetate was ramped from 0 mL/h to 1000 mL/
h and back to 0 mL/h over a period ranging from one to three hours. The concentration of
the stock solution was controlled to achieve an increase in soluble acetate in the anaerobic

bioreactor of approximately 20 mg/LL when added at the maximum pumping rate.



4.1.2. Kelowna Pollution Control Centre

Originally designed as a five stage Bardenpho process, this plant located in Kelowna,
British Columbia was operated as a 40 ML/d modified three-stage Bardenpho process during
the period of this study. The process modifications included changes to allow a portion of
the primary effluent stream to be directly discharged into the last anoxic basin, and to allow
the discharge of VFA-rich supernatant from a primary sludge thickener, used as a static
fermenter, directly into the anaerobic bioreactor. A detailed schematic of the wastewater
treatment plant is provided in by Oldham and Stevens (1984). Each bioreactor module is
composed of twenty-one 450 m3 cells, with a combined total volume of 9450 m3. During the
period of this study, only 14 of the individual cells were used. A representative schematic of
one of the main process bioreactor modules, as it was operated during this study, is provided

in Figure 4.2.

4.1.3. Oaks, PA A/O® Wastewater Treatment Plant

The process located at Oaks, Pennsylvania consists of two parallel trains with a
combined capacity of 21 ML/d. A schematic of one train of the A/O® process is presented
in Figure 4.3. The main bioreactor of each process train consists of three anaerobic, three
anoxic, and four oxic basins. The total volumes of the anaerobic and anoxic zones are 382
m3 each, with the oxic basins occupying a total of 2544 m3. Unlike the other processes
studied that have on-site facilities for generating volatile fatty acids, the only source of VFA
at this facility comes from the generation of volatile fatty acids in wastewater collection

system, primary clarifiers, and the anaerobic zone of the main bioreactor.

29



A Thickener

supernatant
‘ ’———————i— To secondary clarifier
PE ——am= .
RAS —— @ Anaerobic

VA Anoxic

% 0 o

Thickener
B supernatant

PE —

RAS

Figure 4.2.  Process configuration of the Kelowna Pollution Control Centre. (A) Bioreactor
module configuration; (B) Linear configuration of a module.

30



\/

1

PE
RAS

L

To secondary i Anaerobic
Clarifier Anoxic
[] Oxic

Figure 4.3.  Process configuration of the Oaks, PA A/O® wastewater treatment plant.

31



4.1.4. Penticton Advanced Wastewater Treatment Plant

The advanced wastewater treatment plant located at Penticton, British Columbia is a
18.0 ML/d modified UCT (University of Cape Town, S. Africa) process. Volatile fatty acids
are generated on-site by fermentation of primary sludge in complete mix fermenters. The
mixed contents of the fermenters are discharged back to the primary clarifiers. Process
flows are balanced with the equalization facilities shown in the process schematic (Figure
4.4). The process consists of two parallel trains, each composed of 11 individual cells with
a total combined volume 4852 m3 train. During the period of this study, only 9 of the 11 cells
were used in the train studied. The process train was comprised of two anaerobic cells, four
anoxic cells, and three oxic cells, with combined volumes of 388 m3, 1067 m3 and 1941 m3,
respectively. Specific real time control strategies were tested at the Penticton plant. The

details of these tests will be outlined in Section 5.

4.2. Process Sampling

Testing for relationships between key process variables, biological activity, and process
performance required intensive sampling for the determination and quantification of key
process variables. Table I outlines the general sampling program followed during
experimentation at the FGR-SGR pilot plant. Sampling of individual parameters and individual
bioreactors was modified at each of the full scale plants studied to accommodate the availability
of analytical equipment at each location. In most cases, all of the parameters listed in Table
I, except sludge %P and PHA, were measured. Typically, pilot plant grab samples were
collected for analysis at thirty or sixty minute intervals over a period ranging from six to
twelve hours. All sample collection and preparation was done by the researcher to minimize

the introduction of experimental errors from inconsistent sample collection, handling, and

32



Waste sludge

@ Anaerobic
S Anoxic
D Oxic

A

C
0 | o
0
gN T
= o
L0 s
3 . )
|92 [0} ot
(] " 0
2
9]
[0}
v
L e O
0
2

Figure 4.4.  Process configuration of the Penticton Advanced Wastewater treatment plant.

33



Table I. General experimental sampling program for the FGR-SGR pilot plant.

PE |FERM | ANA | ANO |REAER| RAS | EFF
X X X X
VFA:acetic X X X X
propionic X X X X
butyric X X X X
iso-butyric X X X X
Soluble:Phosphate X X X X X X
Nitrate X X X X X X
Ammonia X X X X X X
PHA:PHB X X X
PHV X X X
Sludge%P X X X
MLSS X X X X X X

Note: Culture fluorescence measurements were not regularly taken from the reaeration
basis.

34



preparation. During experimentation at the full scale plants, grab samples were collected for

analysis at one to two hour intervals for periods ranging over twelve to twenty-six hours.

4.3. Analytical Methods

43 1. Culture fluorescence measurements

Continuous fluorescence measurements were made using the BioGuide® system
developed by BioChem Technology Incorporated (King of Prussia, Pennsylvania). The system
consists of a series of immersible probes interfaced to a computer for data acquisition and
processing. The in situ probes allow changes in intracellular NADH to be monitored by
continuously detecting changes in intracellular fluorescence at the wavelength 445 nm (#/-
15nm) caused by excitation at 345 nm (*/-20nm). The information collected from the probes
is processed by proprietary software and reports the measured fluorescence in normalized
fluorescence units (NFU) on a real time basis. The system has the capability to process and
report fluorescence data at one second intervals. Fluorescence measurements were made
continuously in the primary effluent, continuously in the anaerobic and anoxic basins of the
FGR-SGR pilot plant, and periodically in the reaeration basin. The specific locations and